
Mr. Jeff Hoskin 
Manager of Operations 

Corporation of the Township of Cramahe 
1 Toronto St.  
Colborne, ON K0K 1S0 

Dear Mr. Hoskin: 

RE:  Colborne WPCP 
2019-20 Compliance Inspection Report 1-L4G9H 
MECP File: SI NO CR ON 540 

Please find attached the Ministry of the Environment’s inspection report for the above 
facility. The report details the findings of the inspection that began on September 26, 
2019. 

The Appendix section of the inspection includes the Stakeholder Appendix A with links 
to key reference and guidance materials available on the Ministry of the Environment’s 
Conservation and Parks (MECP) website.  

In the inspection report, any “Actions Required” are linked to incidents of non-
compliance with regulatory requirements contained within the Act, a regulation, or site-
specific approvals, licenses, permits, orders or instructions. Such violations could result 
in the issuance of mandatory abatement instruments including Orders, tickets, 
penalties, or referrals to the ministry’s Environmental Enforcement and Compliance 
Office (ECCO). 

“Recommended Actions” convey information that the owner or operating authority 
should consider implementing in order to advance efforts already in place to address 
such issues as emergency preparedness, the availability of information to consumers, 
and conformance with existing and emerging industrial standards. Please note that 
items which appear as recommended actions do not, in themselves, constitute 
violations.  

Ministry of the 
Environment, 
Conservation and Parks 
Eastern Region 
Peterborough District Office 
300 Water Street 
2nd Floor, South Tower 
Peterborough ON  K9J 3C7 
Phone: 705.755.4300 or 
1.800.558.0595 

Ministère de l'Environnement, 
de la Protection de la nature 
et des Parcs 
Région de l’Est 
Bureau du district de Peterborough 
300, rue Water 
2e étage, Tour Sud 
Peterborough (Ontario)  K9J 3C7 
Tél: 705 755-4300 ou 
1 800 558-0595 





---
---
---
---

Ministry of the Environment, Conservation and Parks

WW COLBORNE WPCP

Inspection Report

Site Number: 120000088
Inspection Number: 1-L4G9H
Date of Inspection: Sep 26, 2019
Inspected By: Brittney Wielgos



                                                                           Ministry of the Environment, Conservation and Parks 

 

 

 

TABLE OF CONTENTS 

 

 
1. Waste Water System Owners Information 
2. Waste Water System Inspection Report 

 

Appendix: 

 

A. Stakeholders Appendix 

 

 

 

 

 

 

 

 

 

 

 



Ministry of the Environment, Conservation and Parks
Inspection Report

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  wielgobr  on 02/12/2019 (dd/mm/yyyy) Page 2 of 19
Site #: 120000088
WW COLBORNE WPCP
Date of Inspection: 26/09/2019 (dd/mm/yyyy) 

‏

OWNER INFORMATION:
Company Name: CRAMAHE, TOWNSHIP OF
Street Number: 1 Unit Identifier:
Street Name: TORONTO St
City: COLBORNE
Province: ON Postal Code: K0K 1S0

     CONTACT INFORMATION

Type: Main Contact Name: Jeff Hoskin
Phone: (905) 355-2846 xX121 Fax:
Email: jhoskin@cramahetownship.ca
Title: Manager of Operations

Type: Main Contact Name: Holly Grant
Phone: (905) 355-2821 x126 Fax:
Email: holly@cramahetownship.ca
Title: Compliance Coordinator

Type: Main Contact Name: Ted Joynt
Phone: (613) 284-7290 Fax:
Email: jwwc_1@xplornet.ca
Title: ORO

INSPECTION DETAILS:

Site Name: WW COLBORNE WPCP
Site Address: 1108 ONTARIO Street CRAMAHE ON K0K 1S0
County/District: CRAMAHE
MECP District/Area Office: Peterborough District
Health Unit: HALIBURTON, KAWARTHA, PINE RIDGE DISTRICT HEALTH UNIT
Conservation Authority:
MNR Office:
Site Number: 120000088
Inspection Type: Announced
Inspection Number: 1-L4G9H
Date of Inspection: Sep 26, 2019
Date of Previous Inspection: Sep 15, 2015

 COMPONENTS DESCRIPTION
______________________________________________________________________________________________________________________

Site (Name): COLBORNE WASTEWATER COLLECTION SYSTEM
Type: Sewage Collection System Sub Type: Nominally Separated Sewers
Comments:
The Colborne Wastewater Collection System consists of a nominally separated sewage collection system that 
delivers wastewater to the Colborne Water Pollution Control Plant located at 1108 Ontario Street in the southwest 
extremity of the town.    



Ministry of the Environment, Conservation and Parks
Inspection Report

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  wielgobr  on 02/12/2019 (dd/mm/yyyy) Page 3 of 19
Site #: 120000088
WW COLBORNE WPCP
Date of Inspection: 26/09/2019 (dd/mm/yyyy) 

____________________________________________________________________________________________________________________

Site (Name): COLBORNE WASTEWATER COLLECTION SYSTEM
Type: Plant Classification Sub Type: Class I
Comments:
The Colborne sanitary sewer system is a Class 1 Wastewater Collection System.    

____________________________________________________________________________________________________________________

Site (Name): COLBORNE WATER POLLUTION CONTROL PLANT
Type: Plant Classification Sub Type: Class II
Comments:
The Colborne Water Pollution Control Plant (WPCP) services a population of approximately of 2,100 in the Village of 
Colborne.
The Colborne WPCP is a conventional activated sludge sewage treatment plant having a rated capacity of 1,750 
cubic metres per day.  The plant is located at 1 Toronto Street in the west end of the village, in the Township of 
Cramahe.
The Colborne WPCP is classified as a Class 2 Wastewater Treatment System.    

____________________________________________________________________________________________________________________

Site (Name): COLBORNE WATER POLLUTION CONTROL PLANT
Type: Mechanical Sewage Treatment 

System
Sub Type: Pre-treatment

Comments:
Raw sewage flows by gravity via sanitary sewer on Ontario Street and sewage treatment plant access road through 
the inlet chamber the raw sewage pumping station approximately 300 metres west of Ontario Street.  Inlet chamber 
includes an emergency peak flow diversion weir and 450 mm diameter diversion sewer to peak flow attenuation pond.
The raw sewage pumping station consists of on (1) comminutor and two (2) submersible pumps (one duty and one 
standby), each rated at 60.4 L/s at 8.3 m TDH.  
Raw sewage is directed through two (2) grit channels each with a peak flow rate of 4,838 cubic metres per day and 
one (1) manual bar screen. Raw sewage flow is metered using a Parshall flume.    

____________________________________________________________________________________________________________________

Site (Name): COLBORNE WATER POLLUTION CONTROL PLANT
Type: Mechanical Sewage Treatment 

System
Sub Type: Secondary Treatment

Comments:
Screened raw sewage is directed through influent channel with three (3) inlet ports to the aeration tank equipped with 
fine bubble aeration system supported by two (2) air blowers, followed by secondary clarifier with sludge and scum 
removal mechanisms.  Treated sewage is then directed through an effluent channel with a Parshall flume.
Sludge collection system consists of a sludge hopper equipped with two (2) return/waste activated sludge pumps 
(one duty, one standby), either returning the sludge to the aeration tank inlet channel or wasting sludge into the 
biosolids storage pond.
Scum removal system comprises a scum tank equipped with one (1) scum pump directing the scum to the biosolids 
storage pond.  The scum removal system is manually operated by the operation staff.    

____________________________________________________________________________________________________________________

Site (Name): COLBORNE WATER POLLUTION CONTROL PLANT
Type: Mechanical Sewage Treatment 

System
Sub Type: Chemical Addition

Comments:
An alum feed system for phosphorus removal consists of one (1) 28,000 L capacity covered alum storage tank with 
secondary containment located within the facility, two (2) chemical feed pumps (one duty, one standby), each with a 
rated capacity of 60 litres per hour to dose alum to the effluent stream of the aeration tank.    

____________________________________________________________________________________________________________________



Ministry of the Environment, Conservation and Parks
Inspection Report

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  wielgobr  on 02/12/2019 (dd/mm/yyyy) Page 4 of 19
Site #: 120000088
WW COLBORNE WPCP
Date of Inspection: 26/09/2019 (dd/mm/yyyy) 

Site (Name): COLBORNE WATER POLLUTION CONTROL PLANT
Type: Method of Disinfection Sub Type: Chlorination
Comments:
Disinfection system consists of one (1) 7,700 Litres sodium hypochlorite storage tank and two (2) metering pumps 
(one duty, one standby), each rated at 80 L/hour at 400 kPa and paced to the effluent flow, with a feed line for 
injection into the effluent forcemain to an outfall to Lake Ontario.  In 2013, the chlorine injection point was changed 
from a direct injection into the forcemain to a drip injection at the effluent pump suction well.    

____________________________________________________________________________________________________________________

Site (Name): COLBORNE WATER POLLUTION CONTROL PLANT
Type: Method of Disinfection Sub Type: Dechlorination
Comments:
Dechlorination system consists of one (1) 200 Litres sodium bisulphite storage tank and two (2) metering pumps (one 
duty, one standby), each rated at 80 L/hour at 400 kPa and paced with effluent flow, with a feed line for injection into 
the effluent forcemain after the chlorine contact zone.    

____________________________________________________________________________________________________________________

Site (Name): COLBORNE WASTEWATER COLLECTION SYSTEM
Type: Biosolids Storage Method Sub Type: On-Site Storage Capacity
Comments:
Biosolids generated in the secondary clarifier are directed to one (1) 4,000 cubic metres capacity biosolids storage 
pond.    

____________________________________________________________________________________________________________________

Site (Name): COLBORNE WASTEWATER COLLECTION SYSTEM
Type: Stand-by Power Generation Sub Type: STP Generator
Comments:
One (1) 350 kilowatt diesel generator set equipped with a 7,500 Litres capacity double walled fuel storage tank is 
located in the dewatering building.  The generator set is capable of supporting all of the equipment installed at the 
WPCP.    

____________________________________________________________________________________________________________________

Site (Name): COLBORNE WASTEWATER COLLECTION SYSTEM
Type: Stand-by Power Generation Sub Type: Pumping station
Comments:
One (1) 20 kilowatt diesel generator set equipped with a 1,000 Litres capacity double walled fuel storage tank is 
located at the dechlorination facility pumping station.    

____________________________________________________________________________________________________________________

Site (Name): COLBORNE WATER POLLUTION CONTROL PLANT
Type: Effluent Discharge Receiver Sub Type: Surface Water
Comments:
The treated effluent from the Colborne WPCP is discharged to Lake Ontario.    

____________________________________________________________________________________________________________________

Site (Name): COLBORNE WASTEWATER COLLECTION SYSTEM
Type: Effluent Discharge Frequency Sub Type: Continuous
Comments:
The treated effluent is discharged continuously to Lake Ontario.    

____________________________________________________________________________________________________________________



Ministry of the Environment, Conservation and Parks
Inspection Report

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  wielgobr  on 02/12/2019 (dd/mm/yyyy) Page 5 of 19
Site #: 120000088
WW COLBORNE WPCP
Date of Inspection: 26/09/2019 (dd/mm/yyyy) 

‏

INSPECTION SUMMARY:

Introduction

• The primary focus of this inspection is to confirm compliance with Ministry of the Environment, 
Conservation and Parks (MECP) legislation as well as evaluating conformance with ministry policies and 
guidelines during the inspection period. 

This wastewater treatment and collection system is subject to the legislative requirements of the Ontario 
Water Resources Act (OWRA) and the Environmental Protection Act (EPA) and regulations made therein. 
This inspection has been conducted pursuant to Section 15 of the OWRA and Section 156 of the EPA.

This inspection report does not suggest that all applicable legislation and regulations were evaluated. It 
remains the responsibility of the owner to ensure compliance with all applicable legislative and regulatory 
requirements.

On September 26, 2019, Provincial Officer Brittney Wielgos began an announced inspection of the Colborne Water 
Pollution Control Plant (WPCP). The Colborne WPCP is located at 1108 Ontario Street, in the Village of Colborne, 
Township of Cramahe. 

The inspection included a compliance assessment of applicable Ministry of Environment, Conservation and Parks 
(MECP) legislation, an inspection of the procedures used within the WPCP and a review of records. The Colborne 
WPCP and wastewater collection system is owned and operated by the Township of Cramahe. 

The wastewater inspection included visual inspection of the extended aeration process; effluent pumping station 
and the dechlorination facility, located approximately 1.25 km from the plant. 

Documents reviewed in conjunction with this inspection include:
-Environmental Compliance Approval (ECA) NUMBER: 6245-AB6HDR

Additional documentation maintained by the Township of Cramahe covering the time period from January 1, 2017 - 
September 26, 2019, was also reviewed.

Authorizing/Control Documents

• The owner had a valid Environmental Compliance Approval for the sewage works.

Colborne Water Pollution Control Plant operated under ECA NUMBER 6245-AB6HDR issued August 8, 2016.

Capacity Assessment

• The annual average daily flow was approaching the rated capacity of the sewage works.

The rated capacity for Colborne WPCP is 1750 m³/day, this is based on the cumulative total flow to the sewage 
works. Based on the influent flow data provided, the annual average flow rates reached during the inspection 
review period are as follow:

-2018 Annual Average Flow 1663.7 m³/day; 95% of the rated capacity.
-2017 Annual Average Flow 1626.7 m³/day; 93% of the rated capacity

In July 2018, D.M. Wills Associates Limited was contracted by the Township of Cramahe to conduct an Inflow and 
Infiltration study for the existing sanitary sewer system in the Village of Colborne. The study consisted of smoke 
testing, completed in May 2018; CCTV inspection of pipes, completed in May 2018 and visual inspection of 



Ministry of the Environment, Conservation and Parks
Inspection Report

___________________________________________________________________________________________________________

___________________________________________________________________________________________________________________________
 

Report Generated for  wielgobr  on 02/12/2019 (dd/mm/yyyy) Page 6 of 19
Site #: 120000088
WW COLBORNE WPCP
Date of Inspection: 26/09/2019 (dd/mm/yyyy) 